
 

 

MEETING PARTICIPATION NOTICE 

 

This meeting will be conducted utilizing teleconference communications and will be recorded for live 
streaming. In accordance with the State of California Executive Order N-29-20 dated March 17, 2020, 
all City of Beaumont public meetings will be solely available via live streaming and made available on 
the City’s official YouTube webpage. Please use the following link during the meeting for live stream 
access: 

 

BeaumontCa.gov/Livestream 

 

Public comments will be accepted via email and will be read aloud during the corresponding item of 
the meeting. Public comments shall not exceed (3) minutes unless otherwise authorized by City 
Council. Comments can be submitted anytime prior to the meeting as well as during the meeting up 
[...]
Bountiful, UT 84010
(801) 298-6180

Mike Gill, BCWTP Lead 
Plant Operator
Salt Lake City Dept of Public 
Utilities
1350 W. Temple
Salt Lake City, UT 84115 
(801)582-2816

Joel Kertamus, 
Public Works 
Grantsville City
429 E. Main
Grantsville, UT 84029
(435) 884-3411

Scott Rogers, President
Aqua Engineering
533 W. 2600 S. 275
Bountiful, UT 84010
(801) 299-1327

Juan Garrido, 
Superintendant 
Springville City
50 South Main Street
Springville, UT 84663
(801) 420-1272

Keith J. Hanson, Manager
Salt Lake County Service 
Area #3 P.O. Box 920067
Snowbird, Utah 84092-0067
(801) 278-9660

Byrce Kimber, Public Works
City of West Wendover
1875 Florence Way
West Wendover, NV 89883
(775) 664-3363

Ray Henniger, 
Superintendent Tooele City 
WWTP
90 N. Main
Tooele, UT 84074
(435) 241-0204

Corey Pierce, 
Superintendant 
Spanish Fork City
40 South Main
Spanish Fork, UT 84660
(801) 804-4466

The highest compliment a company can receive is a referral from a respected client.   
We appreciate and recognize our client relationships and are grateful for their 
confidence in us. 

17

Item No.9.



SE
CT

IO
N

 7
 - 

SC
O

PE
 O

F 
SE

RV
IC

ES

Item No.9.



SCOPE OF SERVICES
We have developed this scope and the attached fee proposal based upon the following 
assumptions. 

 9 If our team is selected, we will together with the City fine tune this scope of services 
and fee proposal after further discussions and negotiation.

 9 This project is focused primarily on electrical, instrumentation and controls.  While we 
will be providing some high level recommendations, we have not included time and 
effort for complete master planning at each lift station.  It is assumed that this will be 
handled by a separate project.

 9 The scope of services has been developed based upon the 10 lift stations listed in the RFP. 
The City will provide all available as-builts, drawings and documents for the lift stations 
to aid our team in the evaluation of each station.

 9 The City will escort our team members to each lift station on an as needed basis 
throughout the project.  Our team will coordinate with City Staff in advance for each 
visit.

 9 Our work will include four formal meetings and additional informal meetings as required.

The following scope of services has been divided into three tasks as outlined in the RFP. 

Task 1 - Project Management  SKM will develop an internal Project Management Plan (PMP) 
to guide the project team through its work. The PMP will identify format and schedules for 
technical workshops, progress meetings, project deliverables, and quality control. It will also 
outline team responsibilities, project communications, Quality Management procedures, 
budget tracking, project schedule, and accountability reporting. 
Task 2 - Data Collection and Assessment of Existing Lift Stations  Members of our team will 
gather information about each lift station by obtaining record documents, interviewing City 
Staff and by visiting each station.  We will also look at historical data that has been collected 
by the SCADA systems over the years.  We will document the electrical, instrumentation 
and controls components currently in use and evaluate their current condition.  We will 
determine if hydrogen sulfide has been present and document the extent of corrosion 
that has occurred at each station.  We will identify how each station is operated, what 
redundancies are in place, what deficiencies may exist, and overall station capacity versus 
actual flows.  To conclude this task, a report will be produced that describes our findings 
which will be submitted to the City for review.  A formal meeting will be conducted shortly 
thereafter to discuss our findings and launch into the next task.
Task 3 - Recommended Upgrades, Improvements and Alternatives  Based upon the 
findings from Task 2, our team will begin to develop recommendations for improvements 
that should be made at each lift station.  We will present to the City options based upon 
current technologies for communications, hardware and software.  Options will include the 
traditional PLC type solution as well as off-the-shelf plug-and-play solutions.  Pros and cons 
for each solution will be presented along with a cost-benefit analysis.  Together with the 
City we will narrow down the selection to several options and then further evaluate those 
options.  We will obtain references from other municipalities who are implementing the 
selected options.  If possible we will visit nearby facilities and interview operators using 
these options.  A workshop will then be held to finalize our recommendations that will 
then be documented into a final report.  The report shall include recommended project 
phasing and a construction cost estimate.  A final workshop will be held with the City to 
conclude the work.  In this workshop we will discuss the City’s options for implementing the 
recommendations that have been made.

 
 

19

Item No.9.



SE
CT

IO
N

 8
 - 

CO
ST

 (S
EP

AR
AT

E 
EN

VE
LO

PE
)

Item No.9.



SE
CT

IO
N

 9
 - 

RE
LA

TE
D 

PR
O

JE
CT

 E
XP

ER
IE

N
CE

Item No.9.



 

Beaumont Treatment Plant Expansion & Salt Mitigation

Details

The team of Webb, Aqua and SKM recently designed and is currently participating in the 
construction of the City of Beaumont’s Wastewater Treatment Plant Expansion and Salt 
Mitigation Project.  The existing facility had become antiquated, unreliable and had no means 
of removing brine.  Brine disposal was an integral part of this project and a key driver in the 
selection of the new process. Without a safe, reliable, and cost effective way to dispose of 
the brine, this project could not move forward and compliance with the Basin Plan would be 
impossible. The brine pipeline connecting to the Inland Empire Brine Line (IEBL) was determined 
to be the best option during the feasibility study, due to cost and certainty of operation. The brine 
line has been sized at 12-inches and will be approximately 23-miles long. The pipeline begins 
at the City’s WWTP and ends near the City of San Bernardino’s WWTP on Waterman Avenue. 

The work consists of a first phase which includes improvements at the headworks, influent 
pump station, new fine screens, a new aeration basin and a new MBR process.  Following the 
completion of the first phase a second and final phase will add raw water equalization and 
solids handling which includes two centrifuges. 

Owner:
Reference:
Phone
Location:
Completion:

City of Beaumont
Thaxton Van Belle, Plant Manager
909-496-5689 | TVanBelle@beaumontca.gov
Beaumont, California
2019

01

05

WORK EXPERIENCE

24

Features
 9 Feasibility Study
 9 Brine disposal
 9 Design & Construction

Item No.9.



 

Western Riverside County Regional Wastewater

Details

AQUA Engineering, teamed with Webb and Associates, assisted the Authority with the 
planning, design, construction, and commissioning of this 14 MGD overall plant upgrade. 
The solids process included the addition of solids thickening for both primary and secondary 
solids wasted from the liquid treatment stream.  The existing, two (2) aerobic digesters were 
converted to anaerobic digesters, which included adding lids, jet mixing equipment, gas safety 
systems, and so forth. In addition, systems were designed and installed to clean and dry the 
gas for use in the plant’s boilers for both heating the digesters and to provide heat to the solar 
drying facility. The existing dewatering equipment was replaced with three (3) new centrifuges 
to improve dewatering of the digested solids. The solids were then automatically conveyed 
and delivered to a solar drying greenhouse, where the solids were further processed to 85% 
dry. The solar dryer included floor heating to augment the process in cooler or inclement 
weather periods as well as odor control to mitigate this potential issue. The solids handling 
process produces a Class A biosolids and reduced the overall solids disposal from the facility 
by more than 5 times, as they went from hauling about 40 yards of solids per day to about 40 
yards per week, saving the Authority over $700,000 per year.

SKM provided electrical, controls and instrumentation design for the second phase of an 
expansion project bringing the facility from 8 to 14 MGD.  The plant will be upgraded and 
expanded to meet future needs and improve treatment. Improvements include headworks, 
primary clarification, flow equalization, bio-reactor expansion, secondary clarification, tertiary 
filtration, chlorination, WAS thickening, conversion to anaerobic digestion, solar drying and odor 
control. SKM’s design efforts included rerouting the utility feed to the facility, modifications 
and additions to the existing power distribution, network and controls upgrades and efforts 
to enclose existing outdoor MCC’s and control cabinets.

Owner:
Reference:
Phone
Location:
Completion:

Western Riverside County Regional WW
Tony Pollack, Wastewater Operations Manager
951-789-5114
Riverside, California
2019

01

05

WORK EXPERIENCE

25

Item No.9.



26

 

City of Rexburg, Wastewater Collection 
SCADA System

Details

Features

In Rexburg, SKM cutover 13 lift stations.  SKM used 
hybrid radio system of 5.8 GHz, 900 MHz and cellular 
to hit all 13 locations.  As part of the project an 
emergency back-up float system was installed with 
the PLC for redundancy of pump control.  Part of 
the float system a separate intrinsic barrier box was 
installed to meet code requirements.  Downtime of the 
lift stations was minimized as much as possible by 
ensuring all work that could be done with lift stations 
operational was completed prior to working inside the 
pump control panels.  That work included all physical 
installation of any needed conduit, panels, radios and 
landing all terminations in the PLC panels  Downtime 
was coordinated carefully with the City and a plan put 
in place for each lift station that took into account 
worker safety and the need to prevent any flooding 
from potential downtime of the stations.

Owner:
Reference:
Phone
Email
Type:
Location:
Timeline:

City of Rexburg
Jared Gunderson, Wastewater Dept.
208-372-2441 | Cell:  208-716-1323
jared.gunderson@rexburg.org
SCADA Upgrade, Lift Stations, PLC
Rexburg, Idaho
Current

01

 9 Replacement of SCADA System
 9 13 Lift Stations; Minimal Downtime 
 9 Emergency Back-up Float System

WORK EXPERIENCE
Item No.9.



 

John Jones Water Treatment Plant

Details

Features

The City of Tracy John Jones Water Treatment Plant 
(WTP) is a 30 mgd capacity surface water treatment 
plant. The existing plants SCADA system was out of 
date and SKM was selected to update the existing 
Wonderware system with Ignition HMI software.  
Several older controllers were also replaced to give 
more visibility to existing hardware.  In addition to the 
plant, 15 remote sites were pulled in the existing SCADA 
system that included boosters, wells, and major PRVs.

Owner:
Reference:
Phone
Type:
Location:
Timeline:

City of Tracy, Utilities Dept.
Dave Carter, Water Production Supervisor
209-831-6302 | dave.carter@ci.tracy.ca.us
SCADA Upgrade
Tracy, California
Current

01

05

 9 Replacement of SCADA System
 9 SNMP Monitoring of Servers
 9 SCADA System Training

WORK EXPERIENCE

27

Item No.9.



WORK EXPERIENCE

Location: Ogden, UT Duration: 2004 - Present
Value: $2.1 M

Wastewater System Integration (2004-2019)
SKM has been the Systems Integrator for Central Weber 
for the past 10 years. Over those years we have upgraded 
their antiquated PLC’s, upgraded HMI software performed 
a 60MGD plant expansion and we upgraded their solids 
handling/dewatering controls. SKM successfully tied 
the SCADA system to their CMMS software. The SCADA 
system was setup with a redundant ring style network 
and we are utlilizing Ignition for launching HMI clients 
over secure WiFi connections to tablets.

Wastewater Treatment Plant Expansion (2007-2012)
SKM joined with MWH and performed instrumentation 
and controls engineering for a new activated sludge 
plant that was constructed adjacent to the existing 
plant. SKM provided construction management services 
for the project and is also acting as systems integrator. 
SKM will provide 19 PLC panels and network cabinets. 
As the systems integrator, SKM programmed the PLCs 
and the HMIs throughout the plant and seamlessly 
integrated the new plant with the existing plant. Along 
with the process control SKM was also contracted to 
do the HVAC controls for the new plant expansion. The 
project included 14 air handling units in eight buildings. 
Allen-Bradley ControlLogix were used in each building. 
Several buildings utilized AB Flex remote IO drops for air 
handling units. Operators were able to use Allen-Bradley 
OITs at each building to completely control the HVAC 
system. The HVAC system was also put on their overall 
SCADA system using the GE iFix platform.

Reference: 
Lance Wood, (801) 731-3011,
lwood@centralweber.com

Central Weber Sewer Improvement District

28

Item No.9.



WORK EXPERIENCE

Park City was in dire need of upgrading their 
current control system. They were operating 
on three separate control systems across 
their water department and were using 
antiquated equipment that wasn’t supplying 
the City with their control and data acquisition 
needs. SKM teamed with Carollo Engineers 
to design a new system and with a design 
build approach implemented a state of the 
art control system. The overall integration 
included 70 remote sites and two full water 
treatment plants. Ignition software, Allen-
Bradley hardware, a Cisco network, and a 
Radwin radio system were used at the city 
to complete the approach. The construction 
took place during a six-month period where 

sites were slowly transitioned over to the 
new system. This was done without causing 
downtime and operational stress to the city 
so that they could continue to operate reliably 
through their high demand season.

 9 135,000 tags — 103 devices (60 radios, 
37 AB Logix Series PLCs, 5 Mod- bus 
devices) 

 9 Up to 20 clients at a time
 9 Redundant Architecture with fallback
 9 MSSQL Cluster DB
 9 6,000 configured alarms
 9 5,000 historicized tags
 9 35 main screens
 9 150 pop-ups

Park City Water — SCADA Upgrade

Mountain Regional Water SCADA System Installation

In 2012 SKM worked with MRW to come 
up with criteria to upgrade their existing 
SCADA system. It was decided to stay with 
their current hardware platform due to the 
drastically lower costs of installation. Over 
the course of two years we installed and 
upgraded 55 remote sites and one water 
treatment plant. This was a turn-key proj- ect 
where we supplied the hardware, installation, 
programming, and training. A major portion of 
this project was to implement energy saving 
programs. Because of changes in logic we 
were able to adjust the rate structures at 
several facilities and have since paid for the 
cost of the SCADA upgrade. Since then we 

have worked with MRW to implement other 
cost saving programming such as mass 
balance work to identify water leaks before 
they are found by operators.

 9 65,000 tags — 52 devices (40 SCADA 
Packs, 3 AB Logix PLCs, 9 Mod-bus 
Ethernet IO Units) 

 9 Up to 15 clients at a time 
 9 Redundant Architecture
 9 MSSQL DB 
 9 4,000 configured alarms 
 9 3,000 historicized data points
 9 25 main screens
 9 120 pop-ups

SKM received the Firebrand Award Winner at the 2018 Inductive 
Automation conference.  To learn more about the projects, visit: 

“Two Customers See Big Improvements, Can Share Data”

Location: Summit County, UT | Duration: Under Service Contract
Reference: Doug Evans | (435) 940-1916 | doug@mtregional.org

Location: Park City, UT | Duration: Under Service Contract
Reference:  Chad Busch | (435) 659-7372 | chad.busch@parkcity.org

29

Item No.9.



WORK EXPERIENCE

Location: Park City, UT | Duration: Under Service 
Contract

The Snyderville Basin Water Reclamation District 